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Test Summary

5.1.1 ANTENNA REQUIREMENT
RESULT: Passed

51.2 PEAK OUTPUT POWER
RESULT: Passed

5.1.3 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100 KHz BANDWIDTH
RESULT: Passed

5.1.4 SPURIOUS EMISSION
RESULT: Passed

515 20pB BANDWIDTH
RESULT: Passed

5.1.6 FREQUENCY SEPARATION
RESULT: Passed

51.7 NuMBER OF HOPPING FREQUENCY
RESULT: Passed

5.1.8 TiME OF OCCUPANCY
RESULT: Passed

5.1.9 CONDUCTED EMISSIONS
RESULT: Passed

6.1.1 ELECTROMAGNETIC FIELDS
RESULT: Passed
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1 General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to
the following appendix:

Appendix 1: Test result

2 Test Sites

2.1 Test Facilities

GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO.,LTD
163 Ping Yun Rd, West of HuangPu Ave, Guangzhou, Guangdong, P.R.China
FCC Registration No. 688188

The tests at these test sites have been conducted under the supervision of a TUV
Rheinland engineer.
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2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

Name of Equipment Manufacturer Model N?J?rrii;lar Calig:laetion

Restricted Bands

carrier frequencies separated/ hopping channel number/ dwell time/ maximum peak output
power/100kHz bandwidth of frequency band edge/ Spurious Emissions at Antenna Port/

Receiver R&S ESU26 100526 2016-03-08
Conducted Emissions

EMI Receiver R&S ESCI 100529 2016-03-24
L..S.N SCHWARZBECK NSLK 8127 8127450 2015-08-18
Radiated Spurious Emissions

Receiver R&S ESU26 100526 2016-03-08
Loop antenna R&S HFH2-Z2 881058/58 2016-04-17
Eﬁ%ﬂﬁ:l Log-periodic | 15 | INDGREN 3142C 00075971 2016-04-17
Horn antenna SCHWARZBECK BBHA9120D D752 2017-03-03
(F;e_’:'_gg‘_ggiﬁrz) S;T;:Zr}ﬁi_[)ire"“o”s PAP-0126  [25002 2017-01-03
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2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of
Metrology) or where calibration is performed in other countries, to equivalent nationally
recognized standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or
according to manufacturer’s specifications. Additionally all equipment is verified for
proper performance on a regular basic using in house standards or comparisons.

2.5 Measurement Uncertainty

Uncertainty for conducted emissions measurements is 2.40dB.

Uncertainty for radiated emissions measurements is 4.40dB (30M-1GHz) and 4.40dB (>
1GHz).

The reported expanded uncertainty is based on a standard uncertainty multiply by a
coverage factor k=2, providing a level of confidence of approximately 95%.

2.6 Location of original data

The original copies of test data taken during actual testing were attached at Appendix 1
of this report and delivered to the applicant. A copy has been retained in the TUV
Rheinland (Guangdong) file for certification follow-up purposes.

2.7 Status of facility used for testing

GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO.,LTD
163 Ping Yun Rd, West of HuangPu Ave, Guangzhou, Guangdong, P.R.China. whose
registration number is 688188.
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3 General Product Information

3.1 Product Function and Intended Use

The submit sample ITSBO-358P5 (the same as ITSBO-385P in appendix 1) is a
“Bluetooth Speaker” with Bluetooth 2.1 +EDR, which is intended to enable Bluetooth
connectivity with Notebook or smart phone, and play the music from Bluetooth device.

For more details refer to the Technical Documentation or User manual.

3.2 Ratings and System Details
Table 2: Rating of EUT

Kind of Equipment Bluetooth Rock Speaker

Type Designation ITSBO-358P5

FCCID BUQBR90P5
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Table 3: Technical Specification of Bluetooth (BDR & EDR)

Technical Specification Value

Operating Frequency band 2402 — 2480 MHz
Bluetooth Core Version 2.1+EDR
Channel separation 1MHz

Extreme Temperature Range | -10°C to +40°C
Operation Voltage DC 5V, 1A

Operation Voltage
(Adapter YN6W-050100UU)

100~240Vac, 50/60Hz;

Modulation

GFSK, 8DPSK, /4DQPSK

Antenna Type

Internal Antenna, Non-User Replaceable

Antenna Gain

0 dBi

RF Output Power

0.00164W (2.150dBm)

Table 4: RF channel and frequency of Bluetooth (BDR & EDR mode)

RF |Frequency| RF |Frequencyl RF |Frequency| RF |Frequency
Channel| (MHz) |(Channel| (MHz) |Channel| (MHz) |Channel| (MHz)
0 2402.00 20 2422.00 40 2442.00 60 2462.00
1 2403.00 21 2423.00 41 2443.00 61 2463.00
2 2404.00 22 2424.00 42 2444.00 62 2464.00
3 2405.00 23 2425.00 43 2445.00 63 2465.00
4 2406.00 24 2426.00 44 2446.00 64 2466.00
5 2407.00 25 2427.00 45 2447.00 65 2467.00
6 2408.00 26 2428.00 46 2448.00 66 2468.00
7 2409.00 27 2429.00 47 2449.00 67 2469.00
8 2410.00 28 2430.00 48 2450.00 68 2470.00
9 2411.00 29 2431.00 49 2451.00 69 2471.00
10 2412.00 30 2432.00 50 2452.00 70 2472.00
11 2413.00 31 2433.00 51 2453.00 71 2473.00
12 2414.00 32 2434.00 92 2454.00 72 2474.00
13 2415.00 33 2435.00 53 2455.00 73 2475.00
14 2416.00 34 2436.00 54 2456.00 74 2476.00
15 2417.00 35 2437.00 55 2457.00 75 2477.00
16 2418.00 36 2438.00 56 2458.00 76 2478.00
17 2419.00 37 2439.00 57 2459.00 77 2479.00
18 2420.00 38 2440.00 58 2460.00 78 2480.00
19 2421.00 39 2441.00 29 2461.00 / /
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3.3 Independent Operation Modes

The basic operation modes are:
A. On, Traditional Bluetooth
1. Transmitting on low channel
2. Transmitting on middle channel
3. Transmitting on high channel
B. On, Traditional Bluetooth on Hopping channel
C. On, Bluetooth connecting mode
D. Off

3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

1. Block Diagram

2. Circuit Diagram

3. Operation Description
4. PCB Layout

5. BOM

6. FCC label and location
7. User Manual

8. Internal Photos

9. External Photos

10. Application form
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4 Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level.
The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5.

All testing were performed according to the procedures in ANSI C63.4: 2014 & ANSI
C63.10: 2013.

4.3 Special Accessories and Auxiliary Equipment

The product has been tested together with the following additional accessories:

Kind of Equipment | Manufacturer Model Name S/N
Notebook Lenovo E46A EB24320428
AC/DC Adapter Yingna YNEW- /
050100UU
iPhone Apple A1586 /

4.4 Countermeasures to achieve EMC Compliance

The test sample, which has been tested, contained the noise suppression parts as
described in the technical document. No additional measures were employed to achieve
compliance.
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4.5 Test set-up

Diagram of Measurement Configuration for Radiation Test

1.5m

Diagram of Measurement Configuration for Mains Conduction Measurement
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Diagram of Measurement Configuration for Conducted Transmitter Measurement

Spectrum

EUT

Analyzer
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5 Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Passed
Test Specification

Test standard . FCC Part 15.247(b)(4) and Part 15.203

Limits . the use of antennas with directional gains that

do not exceed 6 dBi

According to the manufacturer declared, the EUT has an internal antenna, the directional
gain of antenna is 0 dBi, and the antenna connector is designed with permanent
attachment and no consideration of replacement.

Therefore the EUT is considered sufficient to comply with the provision.

For more details, refer to EUT photo.
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5.1.2 Peak Output Power

RESULT: Passed
Test Specification

Test standard : FCC Part 15.247(b)(1) & (b)(3)
Basic standard : ANSI C63.10: 2013

Limits : BDR/EDR: 0.125 Watts

Kind of test site :  Shielded Room

Test Setup

Date of testing : 17 Jul, 2015 & 29 Jul, 2015
Power supply : 120Vac, 60Hz

Operation mode . A (See 3.3)

Test channel :  Low / Middle / High

Ambient temperature : 23.2°C

Relative Humidity : 61%

Atmospheric pressure ;101 kPa
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Table 5: Test result of Peak Output Power, GFSK

Channel

Peak Output Power Limit
Channel Frequency
(MHz) (dBm) (W) (W)
Low Channel 2402 2.150 0.00164 0.125
Middle Channel 2441 1.450 0.00140 0.125
High Channel 2480 0.730 0.00118 0.125
Table 6: Test result of Peak Output Power, m/4DQPSK
Channel Peak Output Power Limit
Channel Frequency
(MHz) (dBm) (W) (W)
Low Channel 2402 1.490 0.00141 0.125
Middle Channel 2441 0.800 0.00120 0.125
High Channel 2480 -1.770 0.00067 0.125
Table 7: Test result of Peak Output Power, 8DPSK
Channel Peak Output Power Limit
Channel Frequency
(MHz) (dBm) (W) (W)
Low Channel 2402 1.970 0.00157 0.125
Middle Channel 2441 1.260 0.00134 0.125
High Channel 2480 0.570 0.00114 0.125
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5.1.3 Conducted Spurious Emissions Measured in 100 kHz Bandwidth

RESULT:

Test Specification
Test standard

Basic standard
Limits

Kind of test site

Test Setup

Date of testing

Power supply
Operation mode

Test channel

Ambient temperature
Relative Humidity
Atmospheric pressure

Passed

FCC Part 15.247(d)

ANSI C63.10: 2013

20dB (below that in the 100kHz bandwidth within
the band that contains the highest level of the
desired power);

In addition, radiated emissions which fall in the
restricted bands, must also comply with the
radiated emission limits specified in 15.209(a)
Shielded Room

15 Jul, 2015
120Vac, 60Hz

A (See 3.3)

Low / Middle / High
23.2 °C

61 %

101 kPa

All emissions are more than 20dB below fundamental, compliance is achieved as well.

For the measurement records, refer to the appendix 1.
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5.1.4 Spurious Emission

RESULT: Passed
Test Specification

Test standard : FCC Part 15.247(d), FCC Part 15.205
Basic standard :  ANSI C63.10: 2013

Limits . Refer to 15.209(a) of FCC part 15.247(d)
Kind of test site :  3m Semi-anechoic chamber

Test Setup

Date of testing :  Refer to the appendix 1.

Power supply : 120Vac, 60Hz

Operation mode : A(See 3.3)

Test channel :  Low / Middle / High

Ambient temperature . Refer to the appendix 1.

Relative Humidity :  Refer to the appendix 1.

Atmospheric pressure :  Refer to the appendix 1.

Remark:

During the pretest the EUT was rotated through three orthogonal axes to determine the
attitude that maximizes the emissions. After that the EUT was manually handled to find
the orientation that has the maximum emission, which is the orientation shown in the test
setup photos.

Testing was carried out within frequency range 30MHz to the tenth harmonic. For details
refer to appendix 1. The Radiated Emissions testing was performed in the X, Y and Z axis
orientation. The worst-case Axis orientation is recorded in this test report. Due to the
small size of the product and that there are no inductive components of significant size,
9kHz to 30MHz frequency range is not tested based on technical judgment.

For the measurement records, refer to the appendix 1.
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5.1.5 20dB Bandwidth

RESULT:

Test Specification

Test standard
Basic standard
Kind of test site

Test Setup
Date of testing
Power supply
Operation mode
Test channel

Ambient temperature

Relative Humidity

Atmospheric pressure

FCC Part 15.247(a)(1)
ANSI C63.10: 2013

Shielded Room

15 Jul, 2015
120Vac, 60Hz

A (See 3.3)

Low / Middle / High

25 °C
60 %
101 kPa

Table 8: Test result of 20dB Bandwidth, GFSK mode

Passed

Channel 20dB Limit
Channel Frequency Bandwidth (MHz) Result
(MHz) (kHz)
Low Channel 2402 1085.4 / Pass
Mid Channel 2441 1070.9 / Pass
High Channel 2480 1070.9 / Pass
Table 9: Test result of 20dB Bandwidth, 8DPSK
Channel 20dB Limit
Channel Frequency Bandwidth (MHz) Result
(MHz) (kHz)
Low Channel 2402 1353.1 / Pass
Mid Channel 2441 1353.1 / Pass
High Channel 2480 1215.6 / Pass
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5.1.6 Frequency Separation

RESULT:

Test Specification
Test standard

Basic standard
Limits

Kind of test site

Test Setup
Date of testing
Power supply
Operation mode
Test channel

Ambient temperature

Relative Humidity

Atmospheric pressure

Passed

FCC Part 15.247(a)(1)

ANSI C63.10: 2013

> 25kHz or 2/3 of 20dB bandwidth, whichever is
greater

Shielded Room

15 Jul, 2015
120Vac, 60Hz

A (See 3.3)

Low / Middle / High
23.2 °C

61 %

101 kPa

Table 10: Test result of Frequency Separation

Channel Measured
Channel Frequency Sgggraqﬁ)ln h(lszl; Result
(MHz) (MHz2)
Low Channel 2402
: 1.0 Pass
Adjacency Channel 2403
Mid Channel 2441 10 > 25kHz or 2/3 of Pass
Adjacency Channel 2442 ' 20dB bandwidth
High Channel 2480
: 1.0 Pass
Adjacency Channel 2479
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5.1.7 Number of Hopping Frequency

RESULT:

Test Specification
Test standard
Basic standard
Limits

Kind of test site

Test Setup

Date of testing

Power supply
Operation mode
Ambient temperature
Relative Humidity
Atmospheric pressure

FCC part 15.247(a)(1)iii)

ANSI C63.10: 2013

> 15 non-overlapping channels

Shielded Room

15 Jul, 2015
120Vac, 60Hz
B (See 3.3)
23.2 °C

61 %

101 kPa

Table 11: Test result of Number of hopping frequency

Passed

Frequency Range

Measured Quantity of

Hopping Channel Limit

Result

2400 to 2483.5 MHz

79 215

Pass
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5.1.8 Time of Occupancy

RESULT:

Test Specification

Test standard
Basic standard
Limits

Kind of test site

Test Setup
Date of testing
Power supply
Operation mode
Test channel

Ambient temperature

Relative Humidity

Atmospheric pressure

Passed

FCC part 15.247(a)(1)(iii)
ANSI C63.10: 2013

0.4s

Shielded Room

15 Jul, 2015
120Vac, 60Hz

A (See 3.3)

Low / Middle / High
23.2 °C

61 %

101 kPa

Table 12: Test result of Time of Occupancy, 8DPSK mode

Pulse Measured .
Channel o2 width | Dwell time "2:;“ Result
(ms) (s)
DH1 0.391 0.132 0.4 Pass
Low Channel DH3 1.601 0.225 0.4 Pass
DH5 2.783 0.281 0.4 Pass
DH1 0.413 0.132 0.4 Pass
Mid Channel DH3 1.406 0.225 0.4 Pass
DH5 2.632 0.281 0.4 Pass
DH1 0.405 0.130 0.4 Pass
High Channel DH3 1.406 0.225 0.4 Pass
DH5 2.632 0.281 0.4 Pass
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Table 13: Test result of Time of Occupancy, GFSK mode

Pulse Measured .
Channel .\'/7351 width | Dwell time "2:;“ Result
(ms) (s)
DH1 0.413 0.132 0.4 Pass
Low Channel DH3 1.558 0.249 0.4 Pass
DH5 2.974 0.317 0.4 Pass
DHA1 0.384 0.123 0.4 Pass
Mid Channel DH3 1.580 0.253 0.4 Pass
DH5 2.748 0.293 0.4 Pass
DH1 0.399 0.128 0.4 Pass
High Channel DH3 1.580 0.253 0.4 Pass
DH5 2.748 0.293 0.4 Pass
Note:

Dwell time = Pulse width x (Hopping rate / Number of channels) x Period
Period = 0.4 (seconds/ channel) x 79 (channel) = 31.6 seconds
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5.1.9 Conducted Emissions

RESULT: Passed
Test Specification

Test standard : FCC part 15.207
Basic standard . ANSI C63.4: 2014
Frequency range : 0.15-30MHz
Limits : FCC Part 15.207(a)
Kind of test site :  Shielded Room
Test Setup

Date of testing :15Jul, 2015

Power supply : 120Vac, 60Hz
Operation mode . D (See 3.3)
Earthing : Not connected
Ambient temperature . 23.2°C

Relative Humidity : 61%

Atmospheric pressure ;101 kPa

For the measurement records, refer to the appendix 1.
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6 Safety Human exposure

6.1 Radio Frequency Exposure Compliance

6.1.1 Electromagnetic Fields

RESULT: Passed

Test Specification
Test standard :  FCC KDB Publication 447498 v06

The minimum distance for the EUT is less than 5mm.
Since maximum peak output power of the transmitter is 1.64mW <10 mW.

Hence the EUT is excluded from SAR evaluation according to FCC KDB Publication
447498 D01 General RF Exposure Guidance v06.
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7 Photographs of the Test Set-Up
Photograph 1: Set-up for Spurious Emissions (30MHz-1GHz)

Photograph 2: Set-up for Spurious Emissions (above 1GHz)
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Photograph 3: Set-up for Conducted Emissions
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Test Report No. g
GRGTEST GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO. LTD
S Tel (86)020-38699560
Hitp:ifwwnw gratest com
Radiated Emission Measurement
File :RSE Diata #1 Date: 2018-2-2 Time: B:40:30
720 dBuNim
Lbewai1: —_
Masgin:  —
I f[‘
I 1
; | L3
- 14, [ "H\ X
4
o0 40 &3 G0 70 ED [MHz] 300 400 500 GOO g00 1000000
Site Chamber #1 Polarization:  Vertical Temperature: 17.5

Limit: (REJFCC PART 15 class B 3m Power:  AC 120VIE0Hz Humidity: 58 %
EUT: Bluetooth Rock Speaker Distanca: am Test Result:  Pass
M/N: ITSBO-358P
Mode: GFSK 2441
Mote:
Reading Correct  Measure- Antenna Table
Mo, Mk. Freq. Level Factor ment  Limit  Ower Height Degree
hiHz dBuy dBim dBuNim dBum d2 Dietectar cm degree  Camment
1 43,6584 18.30 13.60 31.90 40.00 -B10 QP
2 * 453755 2141 1289 3440 4000 580 QP
3 4BB425 1528 1181 2680 4000 -1310 OQF
4 1564578 2525 1148 3574 4350 576 pesk -
] 473.8347 17.32 16.66 3598 4600 1002 peak B
5] 5138311 15,68 19.46 3514 46.00 -10.86 peak
“Maximum data  x:Owver limit  l:over margin
File :RSE\Data #1 FPage: 1
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Test Report No.

GRGTEST GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO.,LTD
AP Tel (25)020-38599950

Hitpiihwwew. gratest com
Radiated Emission Measurement
File :RSE Dharia %7 Diale: 2018-2-2 Tiene: 9:16:00
720 dEu¥im

Limit1: —
Manginc —_—

]

0000 40 &0 €0 70 00 [Hiiz) 300 a0 SO0 BOD 700 1000000
Site Chamber #1 Polarization: Vertical Temperature: 17.5
Limit: (REJFCC PART 15 class B 3m Power: AC 120WiE0Hz Hurmidity: 56 %
EUT: Bluetcoth Rock Speaker Distance; 3m Test Result Pass

MM: ITSBO-358F
Mode: BDPSK 2441

Note:
Reading Caorrect Measure- Antenna Table
Me. Mk,  Frag.  Level Factar  ment  Limit  Ower Height Dagres
Wiz dBuv difm  dBuvim  dBuvim  dB  Delsctr  &m  degres  Commen

1 442752 1886 1244 3010 4000 -880 QP

2 440006 1812 1218  31.30 4000 -B870 QP
3 476586 20.06 1208 3214 4000 -7.B6 pesk
4

1575588 2383 1143 3526 4350 -8.24 peak
5 * 4721760 20,78 18.81 38.39 48.00 -BE1 peak
"6 5508480 1846 2089  30.15 4600 -BEB5 pesk

“Maximum data  x-Over limit  l'over margin

File :RSE\Data -#7 Page: 1
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Test Report No.

GRGTEST GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO.LTD
Tel (B8)020-308699950

Hitp: ffwaw. gratest. com
Radiated Emission Measurement
Fie:RSE Dl :#13 Daabe: 2016-2-2 Time: B:58:01
000 dBuvim
Limit1: —

] X EW’JL‘V-W ik
w ; - WW&M ,—-"'2

ﬂ *":"w“”\.-.w‘/ ‘:'"" L""“‘u’mﬁ
| ""“1‘1
o LA%W
'\-\.,-H—'-\;'\-\_,’\‘,—\-,..u
1] 1 I
100E 000 2000 [Wliz] 5000 GODD 7000 BOGO 5000 10000000
Site Chamber #1 Polarization: Horzorntal Temperature: 17.5
Limit: (REJFCC PART 15 class B 3m_PEAK Power:  AC 120WE0Hz Humidity: 58 %
EUT: Bluatooth Rock Speaker Distance: 3m Test Resul: Pass
M/N: ITSBO-358P
Mode;, GFSK 2402
Mota:
Reading Corect  Measure- Antanna Table
Mo, Mk Freq.  Level  Facter ment  Limit  Over Helght Degree
MHz dBuy dB&m dBuWm dBuim dB Dinbecior cm dagres  Comment
1 2270.183 3101 B72 3773 7400 -36.27 peak -
2 2270183 1820 672 2492 5400 2508 AVG
3 4184757 3148 1048 4196 7400 -32.04 peak
4 4184757 2048 1048 3098 5400 -23.04 AVG
5 5200021 3188 1208 4394 7400 -30.06 peak R
8 5288021 2103 1208 3311 5400 2089 AVG
7  BG27088 3288 1328 4504 7400 2B0B peak
B  B527.008 2105 1328 3433 5400 -19.67 AVE

8 1111886 3022 17.05 47.27 7400 -26.73 peak

10 1111888 1834  17.05 3538 5400 -1861 AVG
11 1338217 2886 2018 5004 7400 -23.86 peak

12+ 1338217 1844 2018 3862 5400 -1538 AVG

“Maximum data  x:Over limit  !:ocver margin

File {RSE\Dats 1813 Paga: 1
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16073772 001

GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO. LTD

=] o)
GRGTEST Juivtpwrgibvediv
Hitp/iwess grotest com
Radiated Emission Measurement
Fils :RSE Diala #15 Date: 2016-2-2 Time: 13:47:58
BOLD  dBuV/m
[ Limatl —
Limna

AVG

l:]Intm.vmm 2000 3000 [MHz] SO0 EUGO 7400 B000 390010005 18000.000

Site Chamber #1 Palarization: Horlzomtal Temperature; 17.5
Limit: (RE)FCC PART 15 class B 3m_PEAK Power:  AC 120WS0Hz Hurmidity: 58 %
EUT: Bluetooth Rock Speaker Distance: 3m Test Resull:  Pass
MiN: ITSBO-358P

Mode: GFSK 2441

Mote;

Reading Gorrect  Measure- Anlenna  Table
Mo, Mk, Freq.  Level  Facter ment  Limit  Owver Height Degree
Hz A8y dBim dBu\im dBuiim (=} Delpchor om dagres  Comement

1 2270183 3018 672 3580 7400 -3710 peak

2 2270193 1624 672 2496 5400 -2004 AVG
3 4145510 3126 1048  41.74 7400 3226 peak

4 4145510 2033 1048 3081 5400 -23.19 AVG

§ B38BT 3162 1237 4389 7400 -30.01 pesk

6 5388117 2145 1237 3352 5400 2048 AVG
7 8527088 3182 1328 4510 74.00 2860 peak

&  B527.058 2138 1328 3468 5400 1034 AVG o
g B190.138  30.55 13.82 44,38 7400 -2982 peak
10 B190138 1836 1382 3218 5400 -21.82 AVG B

11 1344430 3086 2025 5111 7400 -2283 peak B
‘éw-”“ 2025 3813 5400 -1587 AVG

“Maximum data  =:Owver limit  L:over margin

Eile :REE\Dals #1585 Page: 1
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Test Report No.

. GUANGZHOU GRG METERCOLOGY & TEST TECHNOLOGY CO.,LTD

GRGTES] Tel (B6)020-38599560
Http:fiwaw gratest com
Radiated Emission Measurement
Fila :RSE Data 17 Drate: 30718-2-2 Tima: 135717
800 dBu¥im
] Limit1: —_—

L

_Fn.n.l\"'
itV
W P WL Y L

0o
uEm.uun Zann 000 [MHz] 5000 GOOU FB00 B000 S00010000 1E000. 000
Site Chamber #1 Polarization:  Vertical Temperature: 17.5
Limit (REJFCC PART 15 class B 3m_PEAK Power:  AC 120VIE0Hz Humidity: 56 %
EUT: Bluetooth Rock Speaker Distance: 3m Test Result  Pass

M/N: ITSBO-358P
Mode: GFSK 2480

Mate:
Reading Correct Measura- Antenna Table
Mo, M.  Freq.  Level  Factor ment  Limit  Ower Height Degree
) MHz T dRim  dBuvim  dBuvim 4B Deleclr | e degree  Commerd

2345008 31.86 744 3000 7400 -3500 pesk

1

2 2345000 19.38 714 2853 5400 -27.47 AVG
5 4145510 3238 1048  42.84 7400 -3118 peak
4 4145510 20.54 1045  31.02 5400 -2288 AVG
5 5423179 3223 1244 4467 7400 -29.33 peak
B
T
8
g

5423179 2054 1244 32988 5400 -21.02 AVG
© 7 6527098 3230 1328 4558 7400 -2842 peak
B B527.088 2118 13.28 3447 5400 -19.53 AVG

1117048 30.17  17.10  47.27 7400 -26.73 peak

10 111?0.‘!& 17.78 17.10 34.88 54.00 1812 AVG
11 1350672 2961 2028 4989 7400 -2411 peak
EETRE 135ﬂs.’?‘$ 17.76 20286 3804 5400 -1586 AVG

*Maximum data  x:Owverlimit  lover margin

File :RSE\Dgta #17 Page: 1
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16073772 001

GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO..LTD
Tel (88)020-38555960

Radiated Emission Measurement
Fla -RSE Ciata #19 Diatg: 2016-2-2 Time: 14:01:42
BOLD dBuS
T i
s
g g
13 ?‘-ww wwm
o :: 3 !2
g s 9 N
SR o || R S e il
m,“ﬂj.}" "W"b\.rwﬂ
MM‘M#W‘I
[1] [
1noonon 000 3000 [MiHz] S000 E000 MOOD 20009000 1RO00. D00
Site Chamber #1 Polarizafion:  Vertical Temperature: 17.5
Limit: (REJFCC PART 15 class B 3m_PEAK Power:  AC 120W/EDHz Hurnidity: 58 %
EUT: Eluetooth Rock Speaker Distance: 3m Test Result:  Pass
MM: ITSBO-358P
Mode, BDPSK 2402
Maote;
Reading Correct Measure- Antenna Table
Mo, Mk.  Freq. Lesvial Factor mient Limit  QOwer Height Degres
Mk dBu dBim dBuvm dBum 48 Daleciar cm degres  Commend
1 2270183 3183 B.72 3855 7400 -3545 pesk
2 2270183 18.19 672 2481 5400 -20.00 AVG i o
3 4145510 3120 1048 4168 7400 -3232 peak
4 4145510 20.36 1048 3084 5400 -23.16 AVG
5 4741502 3173 1068 4242 7400 -31.58 peak
6 4741502 19.36 1069 3005 5400 -2395 AVG
7 B818.432 3191 1325 4518 7400 -28.84 pesk
B 6518432 2078 1325  34.03 5400 -1897 AVG -
8 1111888 3018  17.05 47.23 7400 -26.77 peak
10 1117048 17.75 1710 3485 5400 -19.15 AVG —
11 1332032 2966 2011 4977 7400 2423 peak o
12 * 1332032 1651 2011 3862 5400 -1538 AVG -
“Maximum data  x:Owver limit  !:over margin
File :RSE\Data #19 Page: 1
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Tel (86)020-38699960

2l SUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO.LTD
GRGTES

Hitp:itwww grgtest com
Radiated Emission Measurement
Fie-RSE DChaka 21 Dabe: 2018-2-2 Time: 14:07:06
000 dHUWm
Linai: —
Limi

M/N: ITSBO-358P
Made: SDPSK 2441
Mete:

- 7 sn-
1 : ’WWM"““
n | 2
] ‘ ,‘L*.«‘} LLD_H,\. e
pt 4 S /
MH 7 flw:‘wm”}w\w.‘
w-J“'."l'-"‘-ll-“H W“fxmwlﬁ,-
h-nmw"""'f‘ﬂ
0.0
1008000 2000 000 [MHz] 5000 G000 7000 Bm00 S000 10000, 000
Site Chamber #1 Pelarization: Horizontal Tamperature; 17.5
Limit; (RE)JFCC PART 15 class B 3m_PEAK Power:  AC 120VB0Hz Humidity: 58 %
EUT: Eluetooth Rock Speaker Distance: 3m Test Result:  Pass

Reading Corect Measure-
Mo, M. Frag. Levwvel Facior At Limit Ower

Antenna Tabla
Height Degree

MHz dBuv dBm dBuwim dBulim dB

Datecior em degree Comment

12 * 1338217 1616 2018 38.34 6400 1566

1 2608630 3247 793 4040 7400 -3380 peak
2 2608630 1634 783 2727 5400 -2673 AVG

3 385213 3181 991 4172 7400 -3228 peak
4 3885213 1983 991 2974 5400 -24.26 AVG - T
5 6527088 3252 1328 4580 7400 -26.20 peak

B B527.088 2127 1328 3455 G400 -1945 AVG

7  B152288 30.97 1385 4482 7400 2918 pesk )

8 BI522B8 1935 1385 3320 5400 2080 AVC

9 1111886 3002  17.05 4707 7400 -2603 peak T
10 1117048 1768 17.10 3478 5400 -1922 AVG

11 1338217 3013 2018 5031 7400 2369 peak .

AVG

“Maximum data  x:Owver limit  |;over margin

File :REE\Data #2171 Page: T
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Test Report No.

GRGTEST GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO.LTD
W Tel (56)020-28699960
Hittp: frwrww, gratest com

Radiated Emission Measurement

File :\RSE Dala #23 Date: 2015-2-2 Tirne: 14:10c45%
B0 dBu e
Limit]: —_

| i

0

1000.000 lznm EITY [MHz} — s000 000 7000 AOGO A00010000 : 18000.000
Site Chamber #1 Palarization: Horzontal Temperature: 17.5
Limit: (REJFCC PART 15 class B 3m_PEAK Powar:  AC 120V50Hz Humidity: 58 %
EUT: Blusteath Rock Speaker Distanca: 3m Test Result:  Pass

M/N: ITSBEO-358P
Mode: BDPSK 2480

Mote:
Reading GCorect  Measure- Antenna  Table
No. Mk, Freq.  Level  Factor ment  Limit Owver Height Degree
MHz dBul dBin dBulim dBulim dB Dalector m degree  Commeant
1 1803784 34.30 447 3877 7400 -3523 peak
2 1903794 19.42 447 2389 5400 -3011 AVG
3 4145510 .25 1048 4173 7400 3227 peak )
4 4145510 2045 1048 3083 5400 -23.07 AVG o
5 5201745 3288 1179 4487 7400 2033 pesk
6 5201745 2168 1178 3347 E4GD 22053 AVE
7 BS2T.088 3195 1328 4523 7400 2877 pesk
&  8527.098 2107 1328 3435 5400 -1985 AVG N
8 1101633 3100 1686  47.95 7400 2604 pesk o
10 1101633 1850 1606 3545 5400 1854 AVG

BEE 1338217 2965 2018 4983 7400 -2417 peak
12 * 1338217 1832 20118 3850 5400 1550 AVG

“Maximum data  x:Ower limit Lewer margin

File \REE\Data #23 Page: 1
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Test Report No.

GRGTEST GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO.LTD
W Tel (86)020-38559550

Hitp:fiwwaw grotast com
Radiated Emission Measurement
File SREE Diala #25 Data: 201 6-2-2 Tima: 14:20:53
BOD  d8uVim
[ Limitl:  —
s ]
|
2 poak
g ; MWWW
o AR W
i -
L i et
e A A I e i, STEE L
000
18000000 20000 [HHz] ZE500,000
Site Chamber #1 Polarization:  Werfical Temperature: 17.5
Limit: (REJFCC PART 15 class B 3m_PEAK Power:  AC 120VG0Hz Humidity: 58 %
EUT; Bluetoath Rock Speaker Distance: *m Test Result:  Pass

M/N. ITSBO-358P
Mode: GFSK 2402

Mote;
Reading Correct Measure- . Antenna  Table
Me Mk, Freq, Laval Factor ment Limit  Qwer Height Degree
’ MHz dBuV dBim  dBuVim  dBuVim 9B Dewctor | om | deges Gomemand

1 1879817 28 .36 19.85 4821 7400 -2570 peak
2 2155788 2072 2103 5075 7400 -2325 peak i
3 % 2434280 2930 2269 5199 7400 -2201 pesk

“Meximum data  wOwver limit  lover margin

Fle RSE\Data -#25 Paga: |
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Test Report No.

GRGTEST GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO._LTD
Tel (B6)020-38699960
Hittp:fhwanw, grgtest com

Radiated Emission Measurement

File :REE Diarta ¥27 Drate: 2018-2-2 Tirne: 148:26:41
B0 dBuSm
Limil1: _—
Limil2: -
- i

1 st Monak

50 WWMMW WMWW

i g tidas, e e ety e

i 3
psni sl ol AV

"'ﬂ""‘xﬂ et Ao e

200
1 5000, 000 20000 [HHz} ZES00,000
Site Chamber #1 Polarization: Horizontal Temperature: 17.5
Limit: (REJFCC PART 15 class B 3m_PEAK Power:  AC 120W80Hz Humidity: 56 %
EUT: Bluetooth Rock Speaker Distanca: 3m Test Result:  Pass

MM ITSBO-358P
Mode: GFSK 2441

Mate;
Reading Comect Measure- Antenna Tabla
No. Mk. Freq.  Level  Factor ment Limit Over Height Degres
MHz oSy dBdm dBuVim  dBuvim  dB  Ostector | cm dogree  Comment

1 1930593  29.38 18.75 4813 7400 -24.87 peak
2 2351383 3044 21.43 51,87 T4.00 2213 peak
3 0% 2483821 2941 23.m G242 TA00 -21.58 peak

“Maximum data  x:Over limit  |:over margin

Fitg JRSE\Drata #27 Page: 1
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Pl i A GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO.,LTD
g Tel (85)020-36893980

Hitp:fwww. grgtest com
Radiated Emission Measurement
File .RSE Drala ri20 Date: 2016-2-2 Times 14:34:16
B0 BV
Limit1: p—
Lim#2: -

50 1 % W"“"
MWWMMWW oram s

it AN
A

] T T e R BB

*‘“*‘x,-hﬂ.:%uﬂwm-nwhn‘"w\ﬂ"

20.0
18000000 20000 [HHz] 26500000
Site Chamber #1 Polarization: Vertical Temperature: 17.5
Limit: (REJFCC PART 15 class B 3m_PEAK Power:  AC 120Wi80Hz Humidity: 58 %
EUT: Bluetooth Rock Speaker Distanca: m Test Result  Pass

M/N: ITSBO-358P
Mode: GFSK 2480

Mote:
Reading Correct Measure- Anterna Table
Mo. Mk.  Freq.  Level  Factar ment  Limit  Over Height Degres
MHz aEuy oBim  dBuwim  dBuWm 0B Defeclor  om  degree  Comment

1 mziung 20.42 18.75 4817 7400 -24.83 peak
22177274 2838 2106 5044 7400 2356 peak
3 * 2405781 2024 2253 51,77 7400 2223 pesk

*Maximum data  x:Over limit  :over margin

Fila :RSE\Data #29 Page: 1
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Test Report No.

fel: lcpgagg CUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO.LTD
M Tel (86)020-38595060

Hitp:dhwww arglest com
Radiated Emission Measurement
Fie -RSE Data #31 Date: 2016-2-2 Tima: 14:42:48
LD B
Limil]: -
Limat? il
. 3
50 . B e roouh i i et
e
W%~W‘RM~W=~MWW*
T T ST T R
o
16000, 000 20000 [MHz} ZE500.000
Site Chamber #1 Palarization: Horzontal Temperature: 17.5
Limit: (RE)FGC PART 15 class B 3m_PEAK Powar:  AC 120W/80Hz Humidity: 56 %
EUT: Bleetooth Rock Speaker Distance: 3m Test Result: Pass

MN: ITSBO-358P
Mode: S8DPSK 2402

Mate:
Reading Correct Measure- ) Antenna Table
Mo, Mk Fregq.  Level Factor  ment  Limit  Owver Height Degree
MHz dBuy d8im dBubm  dBuMim 9B Oeeclor | om degen  Comment

1 1888552 2893 1870 4863 7400 2537 peak
2 2163821 3004 2105 5109 7400 2281 pesk
3 * 2534338 2970 23.13 5283 7400 -2117 peak

“Maximum data  x:Over limit !:over margin

File :RSE\Dafa #371 Page: 1
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GRGTEST GUANGZHOU GRG METEROLOGY & TEST TECHN OLOGY CO. LTD
@ Tel (56)020-38699980

Hitp: ey, grgtest. com
Radlated Emission Measurement
File :RSE Data #33 Drater: 2016-2-2 Time: 14:49:24
B0 SBueVie
Limill:  —
Limil —_

3

» . X W o) -

o VG
| g TR LT P y_rw_'\"‘-“w’"f“
L AT, .
1‘-"»-.%*_‘_,,\.; M_'_._,_w___‘,“,_._u.rm-.f‘f

2| l
19000000 20000 [HHz] 26500000
Site Chamber #1 Polarization:  Vertical Temperature: 17.5
Limit: (REJFCC PART 15 class B 3m_PEAK Power:  AC 120WE0Hz Humidity: 58 %
EUT: Bluetoath Rock Speaker Distanca: 3m Test Result  Pass

MK ITSBO-358P
Mede: BDPSK 2441

Mote:
Reading Corract Measure- Antenna Table
Mo. Mk, Freq.  Level  Facter ment  Limit  Owver Height Degres
MHz =T Bm  GBUVIm  dBuVim @B Ostecir  om  coges  Gomemerd

1 1931780 2854 1976  48.30 7400 -2570 peak
2 2384182 2970 2215 5185 7400 2215 pesk
3 * 2604405 3044 2332 5378 7400 -2024 peak

“Maximum data  x:Over limit  lover margin

Filg :RSE\Data #33 FPage: 1
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GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO..LTD

SLASHIED T (56)020-35508560
Hitp: v, grotest. com
Radiated Emission Measurement
Flia REE Data #35 Diate: 2018-2-2 Time: 14:65:67
0D dBuYSm
Limil1: —_—
Limi2  —
¥ ek
I n
1
By W T P WS e
e L R L T
e A BV
MWMMM‘%f“umM'WM
m‘ww«ww-mnﬁﬁ—u-mvhﬂ"“'w
200
1£000.000 20008 [MHz] ZEH00.000
Site Chambear #1 Polarization: MHorizontal Temperature: 17.5
Limit (RE)FCC PART 15 class B 3m_PEAK Power. AC 120WE0Hz Humidity: 56 %
EUT: Blustooth Rock Speaker Distance: Test Resull:  Pass
MiN: ITSBO-358P
Moda: BDPSK 2480
Mote:
Reading Comect Measure- Antenna  Table
Mo. Mk, Freq.  Level Factee  ment  Limit  Owver Height Degrea
WHz L dBkn  dBuNIm dBuMim  dB Debector  om dagree  Commenl
1 1824713 2888 2029 4917 7400 -2483 peak N
2 2248593 2855 2142 5067 7400 -23.03 peak -
3 * 2550084 3022 2316 5338 7400 -2062 pesk
“Maximum data  x:Over limit  l:over margin
File :RSE\Data #35 Page: 1
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2441MHz, BDPSK
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2441MHz, GF3K
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GUANGZHOU
Tel (36)020-3E655960
Hitp:fwww, gretest com

GRG

METEROLOGY & TEST TECHNOLOGY

Project Mo.: EZ01507088557 Probe: L1
Standard: (CE)FCC PART 15 class B_QP Power Source: AC 120V/60Hz
Test item: Conduction Test Date: 205-7-17
Temp.Hum. (% RH): 22.8/59.2% RH Time: 16:07:10
EUT: Bluetowth Rock Speaker
Muodel: ITSBO-358F Test Resuli: Pass
Note: KEDPSK Channel: 2402
100.0  dO0u¥
Limall: —
Limit2-

e — |
A 1
{ |
AT Y A e ﬂ'ﬂ%
T "hwf It e
. .I‘ll"ﬂ P
) L P A gt R o Pn A S PO o M-.-*’F“m
- W LY 'YJ'F'"J Wy IT\H ! I""I Tl “ A '
150 L5 [HHz] B 0,000
-_r:a. Frequency Reading Correct Result Limit Margin E&m:rk
(MHz) (dBuV) Factor(dB) [(dBuV) (ABuV} (B}
i 0.3225 21.58 6.50 2808 5964 | -31.56 P
2 0.322% 439 6.50 1089 49.64 .38.75 AVG
3 0.3913 26.32 651 32.83 5803 2520 QF
4 0.3913 7.99 6.51 14.50 48.03 33153 AVG
5 08586 15.84 6,46 22.30 - 5600 -33.70 OF
6 08586 0.67 646 7.13 46,00 38.87 AVG
7 1.5762 16.47 6.58 23,08 5600 | 3295 GF |
g 1.5762 2.17 6.58 5.7 4600 | 3725 AVG
9 3.7209 12.90 6.69 19.59 56.00 36,41 QP
10 3.7209 -0.52 .69 6.17 46.00 .39.83 AVG
1 28.5415 25.78 7.18 31,96 60.00 -27.04 Op
12 285415 20.91 7.18 28,00 50.00 .21.91 AVG
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GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY

Tel (26020-3860506(0
Hitp: v grglesloam

: Probe:

Project No.: 201507088557 N

Standard: (CE)FCC PART 15 class B_QF Power Source:  AC 120V/60Hz
Test item: Conduction Test Date: 2015-7-17
Temp.Hum. (% RH): 22.8/59.2%RH Time: 16:12:31

EUT: Bluetooth Rock Speaker

Model: ITSEO-358P Test Result: Pass

Note: 8DPSK Channel: 2402 '

1000 diluy

0

Lamil1;
Limit2:

"l,]f'l FW{W%’ m,ﬂﬁ\n\ﬁmxmwmﬁ,ﬂww o
| —

=

i~

T

L
Wy N |
W' 'ﬂ'huﬂm“i'rr PR

0.0
0150 05 [MHz) 5 FH.oon
No, Frequency Reading Correct Result Limnit Margin Remark
{MHz) (dBuY) Factor{dB) (dBuY) (dBuY) ()
1 0.3280 27.44 6.50 3304 59.50 -25.56 QP
2 0.3280 9.21 6.50 15,71 49.50 3379 AVG
3 0.3904 3230 651 3881 58,05 -19.24 OP
4 0.3904 13.22 6.51 17 48,05 2832 | AVG
5 0.5754 25.13 6,50 31.63 56,00 2437 | P
6 0.5754 7.29 .50 13,79 46,00 3221 | AVG
B 1.0233 23.97 6.46 30.43 56.00 25,57 QP
g 1.0233 513 6.46 11.5% 46,00 3441 AVG
g 1.7350 2238 6.58 28.96 56,00 27.04 QP
10 17350 |  5.08 6.58 11.66 46.00 3434 AVG
T 27.0749 32.74 716 39.90 60,00 220,10 Op
12 270749 | 1964 7.16 26.80 50.00 2320 AVG




